



Tested For: Anthony Allcock
Eco-Sol Ltd
Cardiff House, Cardiff Rd.
Barry, Vale of Glamorgan Wales
UK CF632AW

Phone: +44 1495240819
Fax:
Mobile:
PO#:
Email: Sales@eco-sol.co.uk

Received: 2/28/2025
Completed: 3/5/2025
Code: V
Test Report: 3-58810-0

Key Test: CA 1237 Sm

330

Client's Identification:
Style: Orsay Jacquard. Date of Mfg.: 5 Jan 2025. Finish: Flametect Nitro. Composition: 50% Rayon 50% Polyester. Weight: 350grams per square metre. Color: Aubergine. Product End Use: Drapes Stage drops. Additional Information: Application rate 150ml per square metre.

LE: 1993; V 02/23 BG PC: 1H /pp/bb /dv
TEST PERFORMED: California Fire Marshal Title 19: Section 1237 (Proposed Revision 8/9/93) Fire Resistance; Small Scale Test - INTERIOR MATERIALS QUALIFICATION

APPROXIMATE WEIGHT OF MATERIAL (as measured by SGS North America): 10.63 oz/yd²

RESULTS REPORTED:

☒ Initially [code 310]
☐ After 3 dry cleanings [code 595]
☐ After 3 launderings @ 160°F [code 460]

RESULTS:

Direction	Specimen #	Afterflame (seconds)	Afterglow (seconds)	Char Length (inches)
Warp:	1	0.0	4.2	3.4
	2	0.0	2.9	3.4
	3	0.0	2.5	3.6
	4	0.0	2.3	4.3
	5	0.0	1.2	3.6
	Average:	0.0		
Fill:	6	0.0	3.7	3.6
	7	0.0	5.7	4.0
	8	0.0	3.3	3.9
	9	0.0	2.1	3.4
	10	0.0	5.1	3.8
	Average:	0.0		

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com



Tested For:	Anthony Allcock	Phone:	+44 1495240819	Received:	2/28/2025
	Eco-Sol Ltd	Fax:		Completed:	3/5/2025
	Cardiff House, Cardiff Rd.	Mobile:		Code:	V
	Barry, Vale of Glamorgan Wales	PO#:		Test Report:	3-58810-0
	UK CF632AW	Email:	Sales@eco-sol.co.uk		

Key Test: CA 1237 Sm

330

ACCEPTANCE CRITERIA:

Afterflame:	4.0 seconds maximum average for warp or fill
Afterglow:	(see Note #2 below)
Char Length:	6.0 inches maximum for any individual specimen

NOTES:

1. An asterisk (*) next to any char length measurement indicates that a part of the char length is melt away due to heat from the flame source and not from propagating flame. Therefore, the sample submitted meets the requirements of Title 19 - California Code of Regulations, Section 1237 and 1237.1 for materials weighing less than 4 oz/yd².
2. Afterglow is required to be reported; however, it is not factored into the Acceptance Criteria.

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

☒ Complies; ☐ Does not comply

REMARKS: None.

NOTE: The number of test specimens and Acceptance Criteria are based on a proposed revision issued and implemented by the California State Fire Marshal in August 1993. In substance, the following has occurred:

1. A maximum afterflame of 4 seconds is permitted as opposed to 1 second.
2. It was clarified that the char length maximum of 6 inches applies to any individual specimen and is not an average requirement.
3. Ten specimens are tested in lieu of 6 specimens.

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Tested For:	Anthony Allcock	Phone:	+44 1495240819	Received:	2/28/2025
	Eco-Sol Ltd	Fax:		Completed:	3/5/2025
	Cardiff House, Cardiff Rd.	Mobile:		Code:	V
	Barry, Vale of Glamorgan Wales	PO#:		Test Report:	3-58810-0
	UK CF632AW	Email:	Sales@eco-sol.co.uk		

Key Test: CA 1237 Sm

330

This report issues the conclusion to Section 1237 based on the California State Fire Marshal's continued endorsement of the proposed revision.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

DocuSigned by:

Bobby Brown

3/7/2025

F7FE1AA2EFE84EE...

AUTHORIZED SIGNATURE

SGS NORTH AMERICA

/jo /sp

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.